
CH2MHILL 

P.EC~/VfD 

January 18, 2000 20ao 

149462.A1.RP 

Mr. Robert Jurenka, P.E. 
Grants and Cooperative Agreements Officer's Technical Representative 
Stop D-8230 
Bureau or Reclamation 
DeJ:l,,-er Federal Center 
Building 67 at 7'" Street 
Denver, CO 80225 

Dear Bob: 

Subject: Tra.'1Smittal of Final Technical Report 

CH2M HILL 

1620 W. Fountainhead Parkway 

Suite 550 

Tempe, AZ 

85282-1843 

Po. Box 28440 

Tempe, AZ 

85285-8440 

Tel 602.966.8188 

Fax 602.966.9450 

Proud Sponsor of 

National Engineers Week 2000 

On behali of the City of McAllen, Texas and in accordance with the Coop<'r'~tive Agree.!r,,~nt :-.ro. 
98FC810073 entitled "De~onstaticn Testing of ZenoGem and Reverse Osmosis for Indirect Porable 
[...]
Arsenic (mg/L) 0.004- O.Olb 0.004b O.Olb 

Barium (mg/L) 0.127 0_124 0.056 0.062 0.0008b 0.025-
Cadmium (mg/L) .003 0.005b 0.0004b 0.005b 

Calcium (mglL) 77 77.7 72.1 86.9 0.714 833 
Chromium (mg/L) 0.007b O.OlOb 0.008b O.Olb 

Iron (mg/L) 0.38 0.77 0.171 0.032 O.lb 0.01 0.1 
Lead (mg/L) 0.028 0.003b 0.002b 0.003b 

Magnesium (mglL) 22.1 27.9 20.4 25.6 0.197 0.5b 

Manganese (mg/L) 0.058 0.025 0.018 0.015 0.017 0.001 b O.Olb 

Mercury (mg/L) 0.0003b 0.0003b 0.0003 b 0.0003b 

Potassium (mg/L) 9 9.58 17.8 29.9 1.36 2-

Selenium (mglL) 0.007b 0.007b 0.007 O.ooyb 

Silver (mg/L) 0.008b O.Olob 0.008b O.Olb 

Sodium (mglL) 102 140 157 253 13 16.2 
Strontium (mg/L) 2.05 2.40 1.87 2 0.029 b O.lb 

Zinc (mglL) 0.463 0.054 0.007 0.02b 

Purgeable Volatiles 
Vinyl Chloride lb lb lb lb 

tran-l,2-Dichloroethene lb lb lb 1b 

cis-l,2-Dichloroethene 1b lb 1b 1b 

1,1,1-Trichloroethane lb lb lb lb 

Carbon Tetrachloride lb lb 1b lb 

Trichloroethene 1b lb 1b lb 

5-54 



SECTION 5. DEMONSTRATION TESTING RESULTS 

TABLE 5.16 
Results of ZenoGem and RO Permeate Sampling for IPR Characterization 

Parameter 
1,4-Dichlorobenzene 

Disinfection Byproducts 
Trihalomethanes (SDS 
THMs)C (~g/L) 
Haloacetic Acids (SDS 
HAA5)d (~g/L) 
Semi-volatile Organics 
Lindane (~g/L) 
Endrin (~g/L) 
Methoxychlor (~g/L) 
T oxaphene (~g/L) 

Radiochemicals 
Radium-226 (pC ilL) 
Radium-228 (pCi/L) 
Gross Alpha (pCi/L) 

Chlorinated Herbicides 

Primary 
MCl 

80 

60 

Existing Raw Water 

Supplya 

3/11/97 612197 

236.00 215.00 

58.00 72.00 

ZenoGem 
Permeate 

8117/99 9114/99 
1b 1b 

198.00 244.00 

119.00 90.60 

0.024 0.011 
0.02b 0.01 
0.04b 0.04b 

0.5b 0.5b 

0.2b 0.2b 
1b 1b 
1b 1b 

2,4-D (~g/L) ND ND 
Silvex (2,4,5-TP) (~glL) ND ND 
aSource: Table 5.2 of Water Treatment Technology Program Report No. 26 
bNot Detected at specified reporting limits. 
cSDS THM - Simulated Distribution System Trihalomethanes (4 species) 
dSDS HAA5 - Simulated Distribution System Haloacetic Acids (5 species) 
eSecondary MCL 
'Secondary MCL: Federal = 500 mg/L; State = 1,000 mg/L 
9Guildeline set by the State of California 
ND =No Detection 
pCi/L=picoCuries per liter 

RO Permeate 

8117/99 9114/99 
1b 0.60 

5.40 8.30 

1.10 1.10 

0.02b 0.02b 
0.02b 0.02b 
0.04b 0.04b 

0.5b 0.5b 

0.2b 0.2b 
1b 1b 
1b 1b 

ND ND 
ND ND 

5-55 



.,,-

SECTION 6 

Cost Estimates Using ZenoGem, ZeeWeed, 
and RO Facilities 

This section presents the cost estimates for two advanced treatment systems to produce 
6.8 mgd of reclaimed water that would supplement the City of McAllen's drinking 
water supply by providing a new source of raw water to the City's water treatment 
plant. The advanced treatment system would be located at the site of the City's south 
WWTP. The effluent from the advanced treatment system would be of a quality suitable 
for discharge to a new reclaimed water storage reservoir to be located in the vicinity of 
the City's existing water treatment plant. It is anticipated that the effluent from the 
advanced treatment system would receive additional disinfection depending on TNRCC 
requirements. 

UV light disinfection or chlorination are two candidate disinfection methods. The most 
appropriate may depend on whether the effluent consists of 100 percent RO permeate or 
a blend of RO permeate and ZenoGem/ZeeWeed permeate 1. In the latter case, UV 
disinfection may be required because of the increased chlorine disinfection byproduct 
formation potential of the UF permeate. For the purposes of this exercise, costs for final 
disinfection have not been included because the method of disinfection has yet to be 
determined. Costs for disinfection of the UP permeate with chloramines (prior to RO 
treatment) have been included. 

Estimates were developed for two alternatives: 

• Treatment Alternative 1: ZenoGem MBR, UF permeate storage/disinfection and RO 
facilities treating screened, de-gritted wastewater 

• Treatment Alternative 2: Extended aeration and clarification (existing), ZeeWeed 
system, UP permeate storage/ disinfection and RO facilities treating secondary 
effluent from the existing south WWTP 

For Alternative 1, a new ZenoGem MBR system would be installed to treat the screened, 
de-gritted wastewater and produce 8.5 mgd of reclaimed effluent. The UF permeate 
would be disinfected with monochloramines, stored, and then treated by the RO system 
(which includes acidification and antiscalant addition to the RO feedwater) to produce 
6.8 mgd of RO permeate. 

For Alternative 2, 9.4 mgd of effluent from the existing secondary clarifiers would be 
treated by the ZeeWeed UP system to produce 8.5 mgd of permeate. The UF permeate 
would then be disinfected, stored, and treated by RO as described for Alternative 1. For 
either alternative, wastewater flows in excess of those necessary to produce 6.8 mgd of 
RO permeate and would be processed by the existing WWTP facilities. Concentrate from 
the ZeeWeed UF system would be recycled back to the aeration basins, while sludge 

1 For purposes of the estimates, the ZenoGernlZeeWeed permeate is referred to as UF permeate, as both processes use 
the same UF membranes. 

6-1 



SECTION 6. COST ESTIMATES USING ZENOGEM, ZEEWEED, AND AO FACIUTIES 

from the ZenoGem system would be digested and dried using existing facilities at the 
WWTP. Both alternatives use existing headworks facilities for wastewater screening and 
de-gritting. 

Figure 6.1 displays a schematic of the existing WWTP. Figures 6.2 and 6.3 are schematics 
of the two alternatives including existing facilities. 

FIGURE S.l 
Existing WWTP Schematic 

sewage-~ 
Screening 

FIGURES.2 

~\l~ __ +l----~I-__ ~------~~-+ To V- ~L..I ___ --,}\ /1 ~ ~~~;:~ 
Grit 

Removal 
Aeration Basin Secondary 

No.1 Clairifier 

Basin 

ZenoGem MBR and RO Facilities 

sewage;<---~ 
Screening 

~~""'------'t--'-----'I r-'------'I To L Reclaimed 
I ~ Water 

'-----' 

Grit ZenoGem 
Removal Unit 

FIGURES.3 
Conventional WWfP with ZeeWeed and RO Facilities 

Permeate 
Storage & 

Disinfection 

RO Storage 
Facilities 

Sewag~ __ ---'~ __ ~~'--_---'~L.. __ --,~IL.. __ --,~Re~::~:d 
Secondary ZeeWeed Permeate RO Storage 

Screening 
& Grit 

Removal 

Aeration 
Basin 
No.1 

Clairifier Unit Storage & Facilities 
Disinfection 

6-2 



SECTION 6. COST ESTIMATES USING ZENOGEM. ZEEWEED. AND RO FACILITIES 

6.1 Cost Assumptions 
The estimates were prepared at an order-of-magnitude level to provide a relative and 
preliminary cost comparison between the two treatment alternatives and are based on 
information presently available. Order-of-magnitude cost estimates are defined by the 
American Association of Cost Engineers as an approximate estimate made without 
detailed engineering data. Final costs for each alternative will depend on such variables 
as actual labor and material costs, market conditions, project scope, implementation 
schedule, and will differ from the estimates presented. The costs are in present day 
dollars, and annual unit costs are based on ZenoGem/ZeeWeed permeate capacity of S.5 
mgd and RO permeate capacity of 6.S mgd. The plant availability factor assumed for 
calculation of unit treatment costs (in $/1000 gallons) is 95%. A higher availability factor 
is not required as the plant is intended to operate as a seasonally-average reuse 
production plant. ZENON budget proposals used in estimating ZenoGem/ZeeWeed 
and RO equipment costs are presented in Appendix H. 

The estimates do not include costs for sewage screening and de-gritting (these facilities 
are currently being upgraded at the south WWTP) for either alternative. Alternative 2 
does not include capital costs for extended aeration or secondary clarification, as these 
are existing. The costs related to ZenoGem, ZeeWeed, and RO equipment and required 
ancillaries are included. The ZenoGem system is sized to account for downtime 
associated with backpulsing and maintenance cleanings while the ZeeWeed system is 
sized to account for downtimes associated with backpulsing only. At the assumed RO 
feedwater recovery of SO percent, 20 percent of the RO feedwater flow (1.7 mgd) 
becomes waste concentrate requiring appropriate disposal. For purposes of this 
estimate, RO concentrate is assumed to be discharged without further treatment to the 
Arroyo Colorado using the City's existing outfall. Consequently, costs are not included 
for concentrate disposal. 

6.2 Cost Estimates 
Estimates were prepared for the following cost categories: 

• Installed equipment, total construction, total capital, total unit capital, and amortized 
capital 

• Total O&M and total unit O&M 
• Total annual and total unit annual 

Tables 6.1 and 6.2 present the estimates for the Alternatives 1 and 2, respectively. The 
tables include the assumptions and references used in developing component capital 
costs and operating and maintenance costs. Table 6.3 presents design criteria 
assumptions used in developing the cost estimates for each major process. In addition, a 
line-item comparison of capital and O&M costs for the ZenoGem and ZeeWeed 
technologies is presented in Appendix 1. 

6-3 



SECTION 6. COST ESTIMATES USING ZENOGEM, ZEEWEED, AND RO FACIUTIES 

TABLE 6.1 
Order of Magnitude Cost Estimate for ZenoGem ® and RO Alternative 
Capital and O&M Cost Opinion 

Item 

Fine Screening 

ZenoGem® System" 

BioreactorlEqualizatlon Tanks 

Permeate Storage 

Transfer Pump to RO System 

Chloramine Feed System 

Chlorinator 

Ammoniator 

RO System" 

Installation 

Installed Costs Subtotal 

ZenoGem Equipment Building 

RO Building 

Installed Costs and Building Cost 
Subtotal 

Unit Process Noncomponent 
Costs 

Yard Piping Allowance (10%) 

Site Electrical Allowance (8%) 

Site I&C Allowance (5%) 

Site Civil Allowance (5%) 

Unit Process Subtotal 

Contingency (10%) 

Contractor Overhead & Mark-up 
(10%) 

Total Construction Cost 

Engineering & Administration (15%) 

Total Capital Cost 

Total Capital Unit Cost ($I1,OOO 
gallon) 

Amortized Capital Cost (20yr @ 

6.5"10) 

Operation & Maintenance Costs 

Major Chemical Costs 

Disinfection: Chlorine 

Disinfection: Ammonia 

Backpulse Chemicals: Sodium 
Hypochlorite 

CIP Chemical #1: MC-1 

CIP Chemical #2: Sodium 
Hypochlorite (250 mg/L) 

RO - Sulfuric Acid 

RO - Sodium Bisulfite 

RO - Antiscalant 

Cost Assumption Cost Reference 

$ 20,000 3-mm screen CH2M HILL estimator b 

Zenon Budget Proposal 

CH2M HILL estimator b 

$ 8,620,000 

$ 1,307,808 6 tanks @ 170 It x 21 It x 23 It 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

(1,29 MG for equalization) 

70,000 180,000 gallons CH2M HILL estimator b 

52,500 (2) 2,950 gpm @ 70 It TDH pumps CH2M HILL estimator b 

plus one stand-by 

30,000 50 Ib/day duplex system 

30,000 100 gal/day duplex system 

2,300,000 

2,730,000 25% of installed equipment costs 

15,160,308 

288,000 4,800 SF 

390,000 6,500 SF 

15,838,308 

1,583,831 

1,267,065 

791,915 

791,915 

20,273,034 

2,027,303 

2,027,303 

24,327,641 

3,649,146 

27,976,787 

11.87 

2,539,072 

$ 21,350 $6101ton 

$ 9,620 $3701ton 

$ 8,232 $0.31/Liter 

$ 220 $1, 67/Liter 

$ 304 $0.31/Liter 

$ 5,745 $0.04/Ib 

$ 2,594 $0.25/Ib 

$ t22,359 $3.27/Liter 

CH2M HILL estimator b 

CH2M HILL estimator b 

Zenon Budget Prop<>sal 

CH2M HILL estimator b 

CH2M HILL estimator b 

Hill Brothers Chemical Co, 

Hill Brothers Chemical Co, 

Zenon Budget Proposal 

Zenon Budget Proposal 

Zenon Budget Proposal 

Zenon Budget Proposal 

Zenon Budget Proposal 

Zenon Budget Proposal 



SECTION 6. COST ESTIMATES USING ZENOGEM, ZEEWEED, AND RO FACIUTIES 

TABLES.1 
Order of Magnitude Cost Estimate for ZenoGem'" and RO Alternative 
Capital and O&M Cost Opinion 

Item 

RO - Organic Acid: MC-l 

RO - Alkali Surfactant: MC-4 

RO - Sanitizer: MP-l 

Major Power Costs 

Screening 

Permeate Pumps 

Recirculation Pumps 

Sludge Wasting Pumps 

Membrane Air Scour Blowers 

Process Air Blowers 

Anoxic Zone Mixers 

Air Separation System Vacuum 
Pumps 

Backpulse Sodium Hypochlorite -
Meterfng 

Chemical Feed #1 - Metering 

Air Compressors 

Air Driers 

Controls & Instrumentation 

Miscellaneous 

RO - Pretreatment Chemical Mixers. 
Process Pump, CIP Pump 

Membrane/Cartridge Filter 
Replacement Costs 

ZenoGem 

RO 

Cartridge Filter 

Other Costs 

Maintenance 

Permit Fees 

Land Maintenance 

Supplies 

Labor 

Laboratory 

Total Annual Operation & 
Maintenance Cost 

Total Annual O&M Unit Cost 
($11,000 gallon) 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

Cost Assumption Cost Reference 

$ 8,658 $2,29/kg 

$ 1,738 $3,06lkg 

Zenon Budget Proposal 

Zenon Budget Proposal 

Zenon Budget Proposal 

$ 

$ 

$ 

$ 

$ 

$ 

$ 4,748 $5,01/Liter 

$O,075/kW-hr 

- Existing 

37,392 

59,068 

$ 890 

237,213 

119,501 

$ 

$ 2,520 

$ 3 

$ 245 

$ 2,515 

$ -

$ 657 

$ 657 

501,591 

Zenon Budget Proposal 

Zenon Budget Proposal 

Zenon Budget Proposal 

Zenon Budget Proposal 

Zenon Budget ProRQ'sal 

Zenon Budget Proposal 

Zenon Budget Proposal 

Zenon Budget Proposal 

Zenon Budget Proposal 

Zenon Budget Proposal 

Zenon Budget Proposal 

Zenon Budget Proposal 

Zenon Budget Proposal 

Zenon Budget Proposal 

329,311 l-yr warranty; 8-yr replacement Zenon Budget Proposal 
frequency 

226,286 5-yr replacement frequency Zenon Budget Proposal 

24,637 Annual replacement Zenon Budget Proposal 

63,750 

39,100 

12,750 Replacement of sand in drying 
beds 

Prorated South WWTP Costs 

Prorated South WWTP Costs 

Prorated South WWTP Costs 

61,200 Includes land application of sludge Prorated South WWTP Costs 
($31 ,SO/dry ton) 

436,800 14 O&M personnel @ $15.00/hr (9 CH2M HILL estimate 
ZenoGem; 5 for RO) 

$ 141, t 00 Includes 4 lab techs, analysis, Prorated South WWTP Costs 
O&M, etc, 

$ 2,482,754 

$ 1.05 

6-5 



SECTION 6. COST ESTIMATES USING ZENOGEM. ZEEWEED. AND AO FACILITIES 

TABLE 6.1 
Order of Magnitude Cost Estimate for ZenoGem ID and RO Alternative 
Capital and O&M Cost Opinion 

Item Cost Assumption 

Total Annual Cost $ 5,021,826 

Total Unit Cost ($11,000 gallon) $ 2.13 Based on 6.8 MGD product water 
flow; plant availability factor = 95% 

Cost Reference 

• Detailed listing of components comprising ZenoGem and RD systems are presented in Appendix H. 

b ENR CCI reference number 6126.79 

TABLE 6.2 
Order of Magn~ude Cost Estimate for ZeeWeed® and RO A1temative 
Capital and O&M Cost Opinion 

Item 

Fine Screening 

ZeeWeed' Tertiary Treatment 
System' 

ZeeWeed Tanks 

Permeate Storage 

Transfer Pump to RO System 

Chloramine Feed System 

Chlorinator 

Ammoniator 

RO System' 

Installation 

Installed Costs Subtotal 

ZeeWeed Equipment Building 

RO Building 

Installed Costs and Building Cost 
Subtotal 

Unit Process Noncomponent 
Costs 

Yard Piping Allowance (10%) 

Site Electrical Allowance (8%) 

Site I&C Allowance (5'1'0) 

Site Civil Allowance (5%) 

Unit Process Subtotal 

Contingency (10%) 

Contractor Overhead & Mark-up (10%) 

Total Construction Cost 

Engineering & Administration (15'1'0) 

Total Capital Cost 

Total Capital Unit Cost ($11,000 
gallon) 

Amortized Capital Cost (20yr @ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

Cost Assumption 

20,000 3-mm screen 

5,075,000 

162,468 4 tanks @ 70 It x 10 It x 10 It 

70,000 180,000 gallons 

52,500 (2) 2950 gpm @ 70 It TDH pumps 
plus one stand-by 

30,000 50 Ib/day duplex system 

30,000 100 gal/day duplex system 

2,300,000 

1,843,750 25% of installed equipment costs 

9,583,718 

84,000 1,400 SF 

390,000 6,500 SF 

10,057,718 

1,005,772 

804,617 

502,886 

502,886 

12,873,879 

1,287,388 

1,287,388 

15,448,655 

2,317,298 

17,765,953 

7.53 

$ 1,612,374 

Cost Reference 

CH2M HILL estimator b 

Zenon Budget Proposal 

CH2M HILL estimator b 

CH2M HILL estimator b 

CH2M HILL estimator b 

CH2M HILL estimator b 

CH2M HILL estimator b 

Zenon Budget Proposal 

CH2M HILL estimator b 

CH2M HILL estimator b 

6-6 



SEcnON 6. COST ESTIMATES USING ZENOGEM, ZEEWEED, AND RO FACIUTIES 

TABLES.2 
Order of Magnitude Cost Estimate for ZeeWeed® and RO Alternative 
Capital and O&M Cost Opinion 

Item 

6.5%) 

Operation & Maintenance Costs 

Major Chemical Costs 

Disinfection: Chlorine 

Disinfection: Ammonia 

Backpulse Chemicals: Sodium 
Hypochlorite 

CIP Chemical #1: MC-l 

CIP Chemical 112: Sodium 
Hypochlorite (250 mg/L) 

CIP Neutralization Chemical #1: 
Sodium Hydroxide 

CIP Neutralization Chemical #2: 
Sodium Bisulfite 

RO - Sulfuric Acid 

RO - Sodium Bisulftte 

RO - Antiscalant 

RO - Organic Acid: MC-l 

RO - Alkali Surfactant: MC-4 

RO - Sanitizer: MP-l 

Major Power Costs 

Screening 

Aeration Basins 

Recirculation Pumps 

Permeate Pumps 

Membrane Air Scour Blowers 

Air Separation System Vacuum 
Pumps 

Backpulse Sodium Hypochlorite -
Metering 

Air Compressors 

Air Driers 

I&C 

Miscellaneous 

RO - Pretreatment Chemical 
Mixers. Process Pump, CIP Pump 

Membrane/Cartridge Filter 
Replacement Costs 

ZeeWeed 

RO 

Cartridge Filter 

Other Costs 

Maintenance 

Permit Fees 

Land Maintenance 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

$ 

Cost Assumption 

21,350 $61 Olton 

9,620 $370/ton 

8,232 $0.311Liter 

3,211 $1.67/Liter 

4,435 $0.31/Liter 

175 $0.36/Liter 

117 $0.06lLiter 

5,745 $O.04l1b 

2,594 $0.25/Ib 

122,359 $3.27/Liter 

8,658 $2.29Ikg 

1,738 $3.06lkg 

4,748 $5.01/Liter 

$O.075/kW-hr 

- Existing 

419,000 t 8 motors @ 50 HP; 24 hrs/day 

74,500 4 pumps @ 40 HP; 24 hrs/day 

36,901 

114,440 

2,520 

7 

2,515 

657 

657 

501,591 

190,905 1-yr warranty; 8-yr replacement 
frequency 

226,286 5-yr replacement frequency 

24,637 annual replacement 

63,750 

39,100 

12,750 replacement of sand in drying beds 

Cost Reference 

Hill Brothers Chemical Co. 

Hill Brothers Chemical Co. 

Zenon Budget Proposal 

Zenon Budget Proposal 

Zenon Budget Proposal 

Zenon Budget Proposal 

Zenon Budget Proposal 

Zenon Budget Proposal 

Zenon Budget Proposal 

Zenon Budget Proposal 

Zenon Budget Proposal 

Zenon Budget Proposal 

Zenon Budget Proposal 

South WWTP info 

South WWTP info 

Zenon Budget Proposal 

Zenon Budget Proposal 

Zenon Budget Proposal 

Zenon Budget Proposal 

Zenon Budget Proposal 

. Zenon Budget Proposal 

Zenon Budget Proposal 

Zenon Budget Proposal 

Zenon Budget Proposal 

Zenon Budget Proposal 

Zenon Budget Proposal 

Zenon Budget Proposal 

Prorated South WWTP Costs 

Prorated South WWTP Costs 

Prorated South WWTP Costs 

IH 



SEcnON 6. COST ESnMATES USING ZENOGEM, ZEEWEED, AND AO FACIUnES 

TABLE 6.2 
Order of Magnitude Cost Estimate for ZeeWeed® and RO Altemative 
Capital and O&M Cost Opinion 

Item Cost Assumption Cost Reference 

Supplies $ 61 ,200 includes land application of sludge Prorated South WWTP Costs 
($31.50/dry ton) 

Labor $ 655.200 21 O&M personnel @ $15.00/hr (16 eH2M HILL estimate 
exst. plant wiZeeweed; 5 for RO) 

Laboratory $ 141,100 includes 4 lab techs, analysis, O&M, Prorated South WWTP Costs 
etc, 

Total Annual Operation & 
Maintenance Cost 

Total Annual O&M Unit Cost 
($11,000 gallon) 

Total Annual Cost 

$ 2,760,698 

$ 1.17 

4,373,072 

Total Unit Cost ($11,000 gallon) 

$ 

$ 1.85 Based on 6.B MGD product water 
flow; plant availability factor = 95% 

• Detailed listing of components comprising ZeeWeed and RO systems are presented in Appendix H. 

• ENR eel reference number 6126.79 

TABLE 6,3 
Design Criteria Assumptions for ZenoGem, ZeeWeed, and RO Systems 

Criterion 

ZenoGem System 

Design Permeate Flow, mgd 

Hydraulic Residence Time, hours 

Solids Retention Time, days 

Mixed Liquor Suspended Solids Level, gIL 
Aeration Rate, fine bubble, scfm/mgd 

Aeration Rate, membrane air scour, scfmlmgd 

Aeration mode (both systems) 

Membrane flux, gfd 

No. of membrane trains 

No. of reactor tanks 

Backpulse interval, minutes 

Backpulse duration, seconds 

Backpulse pressure, psi 

Maintenance clean interval, hours 

Maintenance clean duration, minutes 

ZeeWeed System 

Design Permeate Flow, mgd 

Hydraulic Residence Time, hours 

Feedwater Recovery, percent 

Aeration Rate, membrane air scour, scfm/mgd 

Aeration Mode 

Membrane flux, gfd 

Backpulse interval, minutes 

Backpulse duration, seconds 

Value 

8.5 
6 
17 

10 

647 
2,586 
Cyclic 

15.4 
6 

6 
15 
30 

8 
168 
60 

8.5 
0.56 
95 

1,207 

Continuous 

20.4 

15 
30 

6-8 



SECTION 6. COST ESTIMATES USING ZENOGEM, ZEEWEED, AND RO FACILITIES 

TABLE 6.3 
Design Criteria Assumptions for ZenoGem, ZeeWeed, and RO Systems 

Criterion 

Backpulse pressure, psi 

ROSystem 

Design Permeate Flow, mgd 

Feedwater pH, units 

Antiscalant dose, mg/L 

Feedwater recovery, percent 

Membrane flux, gfd 

Membrane type 

Vessel array 

Value 

8 

6.8 

5 
Manufacturer dependent; 3 max 

80 
12 

low fouling, aromatic composite 

three stage, concentrate taper 

Estimated total capital cost for the ZenoGem/RO approach (Alternative 1) is 
significantly higher than for the ZeeWeed/RO approach (Alternative 2), $28.0MM 
versus $17.8MM, a difference of nearly $10MM. The difference reflects the higher cost of 
treatment for ZenoGern relative to ZeeWeed. Compared to the requirements for 
ZeeWeed, ZenoGem requires more membrane modules because a lower flux rate must 
be used to treat the significantly higher solids concentration of the mixed liquor (relative 
to the secondary effluent from the existing WWTP); larger tankage to provide 
wastewater flow equalization and the necessary hydraulic retention time to complete 
nitrification; and increased blower capacity to achieve carbonaceous and nitrogenous 
oxidation of the wastewater. 

Estimated annual operating and maintenance costs for the ZenoGem-based alternative 
were slightly lower than for the ZeeWeed alternative ($2.48MM/year versus 
$2.76MM/year). This reflects lower energy and labor costs associated with operating the 
ZenoGem system versus those for operating costs for the extended aeration basins, 
secondary clarifiers and ZeeWeed system. 

The significantly higher capital cost for Alternative 1 outweighs the slightly lower O&M 
costs. Consequently, total unit cost for Alternative 1 is higher ($2.13/1000 gals versus 
$1.85/1000 gals). Based on these estimates, it would be more cost-effective for McAllen 
to implement Alternative 2 (using ZeeWeed and RO to treat existing plant secondary 
effluent) to achieve their indirect potable reuse treatment goals. This reflects the cost 
savings of associated with the use of their existing flow equalization and secondary 
treatment facilities that are a sunk cost. 

The disparity in capital cost between the ZenoGem and ZeeWeed alternatives could be 
reduced somewhat in the instance where a municipality's existing WWTP utilized 
concrete basins for aeration, rather than the earthen basins used at McAllen. Cost 
savings in this instance would result from avoiding the costs associated with 
constructing new concrete basins and instead retrofitting the membrane modules into 
the existing tankage. For the flow rate assumed in this cost comparison (8.5-rngd), the 
avoided cost would be $1.3MM or 5.5% of the total capital cost for the ZenoGem 
alternative. Actual savings would be somewhat less due to the costs associated with 
basin retrofit. The $1.3MM savings would reduce the difference in capital costs between 
the two alternatives, however, the ZeeWeed alternative would still be significantly less 

6-9 



. -

SECTION 6. COST ESnMATES USING ZENOGEM, ZEEWEED, ANO RO FACIUnES 

expensive (by $8,9MM). Additional capital cost savings could be realized if the blowers 
used for aeration in the conventional, concrete basin plant could be adapted and used 
where membrane modules are retrofitted into existing basins. 

It was beyond the scope of this study to perform an order-of-magnitude level cost 
estimate for conventional treatment facilities (primary clarification, secondary [activated 